Authors:

Contributors

Area

Rear Axle

Rear Radius
Rod

Bolts, Nuts, and Threaded Items

Part Number

2503E
2503F

2505
2507
2514
2514B
2514C
2515
2519

2519A
2521B

2530
2531

2531B

2532

2532B
2532E

2545

2551
2551B
2563

2548

Joe Boyers and Robert
Ducharme

Steve Jelf

Replacement Number

or Explanation

1909-1915
1915-1921
1921-1927
1909-1921

?
?

1912-1927

1913-1927

1926-1927
1909-1912

T Parts

1-Nov-09

7-Aug-13

Name

Rear axle housing Bolt
Rear axle housing Nut

Axle Shaft

Axle shaft nut

Differential Case Stud
Differential Case Stud
Differential Case Bolt
Differential Case Nut

Ring gear to differential bolts

Differential lock ring halves
Differential axle gear key

Thrust plate pin
Thrust plate pin

Thrust plate pin

Differential drain plug

Differential drain plug

Differential drain plug

Grease cup

Rear Radius Rod Bolt
Rear Radius Rod Nut

Rear Radius Rod Cotter Pin

Nut

By Area

Size

5/16"
5/16"

5/8"
5/8"
3/8"
3/8"
3/8"
3/8"
5/16"

ID .890"
1/4"

3/4"

3/4"
3/4"

1/8"

172"
172"

9/16"

Updated incorrect entries

Length

15/16"

23/4"
21/4"
33/8"
21/32"

OD 1.220"
1.365"

13/32"
7/32"

?

112"
7/8"

3/4"

Thread

24
24

18
18
24
24

24
24

20

20
20

pipe

20
20

18

Head

Hex
Hex

Castle

Hex
Castle

Hex

hex

square hole
drive
slot on top

Hex
Castle

Castle

Torque

Features

use lock washer

2505HS is 1/16" longer made of High
Strength Steel (4140)

Drilled for wire. Based on year, only one
applies

prevents axle gear from coming off
.400" deep

3 per side of rear end; 1 pin on each side
of the center differential carrier

can get a magnetized one using 2532M

Can get one with modern grease fitting
hidden inside. These can be either brass
or steel based on year and desire.

connects radius rod to axle housing

# per car



By Area

2549 1909-1925? Nut 9/16" 18 Hex
2550 LW 9/16"
Brakes
2563 1909-1925 Brake Camshaft Lever Pin 3/16" 7/8"?
2563B 1926-1927 Brake Camshaft Lever Pin 3/16" 7/8"? Use 3045
2564 Brake Rod Clevis pin 5/16" 1" Button head maybe 15/16" long
2567 Brake Shoe support bolt 1/2" 17/8" 20 Hex Drilled
2568 Brake Shoe support Nut 1/2" 20 Castle can use 2551B
Torque Tube/
Drive Shaft
2574 Universal Joint knuckle pin 3/32" 11/2"
2576 Universal Joint Ball Rivet 1/4" 11/8" Round
2578 1919-1927 Universal Joint Plug 1/2" 1/2"? 20 Hex Flat head style
2578E 1909-1918 Universal Joint Plug 1/2" 1/2"? 20 Hex Domed head style
2579 Grease cup 1/4" pipe
2584 1912-1921 g{:}‘;e Shaft Roller Bearing Housing ., Drilled for wire
2584C 1912-1921 m/e Shait Roller Bearing Housing 7, 6. 20?7  Castle used with 2584
Drive Shaft Roller Bearing Housing 13/32" "
2584B 1922 - 1927 Bolt (7/16"2) 45/8 Hex Step Bolt
2584D LW 7/16" What is this????
2586 1911 - 1921 Drive Shaft Roller Bearing Housing s s 20 Hex
Set screw
2598 Drive Shaft Nut 5/8" 18 Castle
2598B Drive Shaft Pinion Key ?
Front Axle
2691 Axle, front 1/2" 20 Lower spindle bolt hole
Nut 3 different sizes, total quantity 8 2691S
Nut
Nut
2694B 1911 - 1925 Spindle body - Right 3/4" 16 RH
2694C 1926 - 1927 Spindle body - Right 3/4" 16 RH
2695B 1911 - 1925 Spindle body - Left 3/4" 16 LH

2695C 1926 - 1927 Spindle body - Left 3/4" 16 LH

N

PR R e



Tie and steering
rods

2696C
2696D

2697

2705
2706

2707

2708
2709

2710A
2710H

2711

2715D

3817

2717

2718E
2718A
2718B
2719

2721A

2721B
2721N

2722
2722B

27298B

2728ADJ

1919 - 1927
1919 - 1927

1911 - 1927

1909 - 1919
1909 - 1919

1909 - 1916
1917 - 1927

Use 2568 or 2551B

1917 - 1927

1909 - 1916

1919 - 1927

1909 - 1911
1911 - 1916
1917 - 1927

1911 -1918
1919 - 1927
1911 - 1927

Spindle arm -right
Spindle arm - left

Spindle Arm Nut

Adjustable Cone RH Thread
Adjustable Cone LH Thread

Spindle nut with RH thread for drivers

side

Spindle nut with LH thread for
passengers side

Spindle Washer

Spindle bolt
Spindle bolt

Spindle bolt Nut

Flip top, press in type oiler

Brass oiler, threaded twist type

Threaded tie rod

Tie rod bolts with slotted head
Tie rod bolts
Tie rod bolts

Tie Rod Nut
Tie rod yoke ball

Tie rod yoke ball
Tie rod yoke nut

Steering Yolk Bolt set
Steering Yolk Nut

Steering geat rod ball cap bolt & nut

Adjusting screw

By Area

9/16"
9/16"

9/16"

3/4"
3/4"

3/4"
3/4"

1/2"
1/2"

1/2"

1/8"

7/16"
7/16"
7/16"

7/16"
7/16"

7/16"
7/16"

3/8"
3/8"

3/8"

3/4"

21/4"
21/4"
21/4"

118"

118"

18
18

18

16 RH
16 LH

16 RH

16 LH

20
20

20

1/8 pipe

20

20

20

20

20

24
24

24

Castle

Castle

Castle

Hex
Hex

Castle

Hex
Hex
Hex
Castle
Ball

Ball
Castle

Hex / Castle

Castle

hex / castle

slotted

can use 2548

For left ball bearing hub
For right ball bearing hub

use 2709E for shorter spindles

Use 2568 or 2551B

can also use 3176 C 4 large oilers for
spindle and tie rod bolts

Brass 4 large oilers for spindle and tie
rod bolts

unknown about end piece that screws on.

Drilled for cotter
Drilled for cotter
Drilled for cotter

straight shaft
tapered shaft
Can use 2719

This is a set of bolt/nut/cotter pin  Use
3362 - ??
Use 2515

drilled for cotter pin - 1 setis 2
bolts/nuts/cotter Use 1- 2722 + 1-
2722B or 1-3362 & 1-2515

Adjusting screw for spring loaded tie rod
ball cap - accessory



Front Radius
Rod

Hubs and
Wheels

2741
2741B

27342
2741C

2803
2803U
2815C

2816B
2819
2825
2826
2825E

2825EN
2825BQ

2825B
2828
2847
2848
2834
2837

2838

2846B

2848 B

2849B
2849B2
2849B3

2872
2872B
2872C

2875
2875B

Use 2548

1912 - 1925
1919 - 1927
All

All

1911 - 1927
1911 - 1927
1906 - 1910
1906 - 1910
1911 - 1927

1911 - 1927

1919 - 1927
1919 - 1927

1919 - 1924

1919 - 1924

1919 - 1925
1926 - 1927

Radius cap mounting stud
Radius cap mounting stud Nut

Nut
Bolt

Front hub - wood wheels
Front hub - wood wheels
Rear Hub - wood wheels

Rear axle hub key
Hub cap

Rear Hub Bolt
Front Hub Bolt
Front / Rear Hub Bolt
Front / Rear Hub Nut
Front / Rear Hub Bolt

Hub Bolt Nut
Nut
Demountable rim bolt

Demountable rim nut

Front Hub Inner Roller bearing
Outer Roller Bearing for Left Front
Hub

Outer Roller Bearing for Right Front

Hub

Demountable rim removable lug
(clamp)

Demountable rim bolt nut

Bottom Spare Tire Carrier Bolt
Bolt
Bolt

Spare rim bracket
Spare rim bracket
Spare rim bracket

Spare tire carrier mounting stud
Spare tire carrier mounting stud

By Area

3/8"
3/8"

3/8"
3/8"

21/8"
21/8"
21/8"

21/8"

3/8"
3/8"
3/8"
3/8"
3/8"

3/8"

5/8"

3/8"
3/8"

3/8"

3/8"

172"
172"
172"

172"
172"

27/8"

21/8"
o
21/8"

21/8"

16/24
24

24
24

24
24
24

18

16

16

16 RH?

16 RH

16 LH

16

16

20

20

20
20

Castle

castle

Round
Round
Round
Hex

Round
Hex /

Special

Castle

Special ?
Hex /
Special

Hex /
Special

?
?
?

Drilled on the 3/8" x 24 end
Use 2515

Use 2548
What is this?

also listed as 2803B

Round Head w/ Square shoulder
Round Head w/ Square shoulder
Round Head w/ Square shoulder

Round Head w/ Square shoulder

Special

Special

Not threaded?

sgare shoulder for Kelsey wheels and

rims only.

bolts
bolts
bolts

can use 2883

N

N

12
24

24
24

24

16
16

16

16

-

=



Gasoline

Engine
Components
Head Bolts

Water
inlet/outlet

2876

2877
2877B
2877B2

2883
2888
2884

2890

2901
2901B
2901BQ
2901BR
2901Ci

2901T

2902
2902AB
2902AS

2902B
2902CBQ
2902NRS
2907
29080R
6055

6055RE

2908B

2910

3003
3003B
3003C

1926 - 1927
1926 - 1927
1926 - 1927

1912 - 1924
1924 - 1927
1924 - 1927
1909 - 1911
1911 -1917

1911 -1912

1909 - 1910
1911 -1912
1911 -1912

1912 - 1927
1926 - 1927
1906 - 1908
1909 - 1912
1909 - 1927
1909 - 1927

1909 - 1927

Use 6216

For gas line

1909 - 1917
1918 - 1927
1926 - 1927

Spare tire carrier mounting stud nut

Pin
21" Split rim lock screw
Screw

Wire wheel front hub bolt (stud)
Wire wheel rear hub bolt (stud)
Wire wheel nut

Nut

Gas cap / plug
Gas cap / plug
Gas cap / plug
Gas cap / plug
Gas cap / plug

Gas cap / plug

Sediment bulb
Sediment bulb
Sediment bulb

Sediment bulb

Sediment bulb

Sediment bulb

Pet cock, fuel line shutoff
Pet cock for sediment bowl

Gas line shut off valve

Gas line shut off valve

Drain plug

Gas feed Pack nut

Low cylinder head bolt
High cylinder head bolt
High cylinder head bolt

By Area

172"

172"
172"
172"

172"

ECEUSEESRESEEN]

-~

7/16"
7/16"
7/16"

23/4"
31/4"
31/4"

20

20

20 Hex

20 Hex

1/8" NPT

1/8"
1/8"

1/8"

172"

NPT
NPT

NPT

Hex /

?
NPT? Special

14 Domed Hex
14 Domed Hex
14 Domed Hex

chrome plated

Special

new reproduction, early recessed style
wing style, brass plated, no script

2 piece with air vent splash guard
early recessed style, solid brass

cast iron

winged cap for torpedo roadsters, solid
brass

threaded style

torpedo and open runabout, brass
torpedo and open runabout, steel

bulb and shutoff, brass, can be painted,
not for cowl tanks

cowl type gas tank

brass

brass

brass

brass - replaces right angle inlet
connections

brass - replaces right angle inlet
connections going into the carburetor

Brass

Nickel plated

P PR PR

s

i

15

15



Freeze Plug

Connecting
Rods

Main Bearings /
Crankshaft
Hardware

Camshaft

3008

3008E

3016

3016E

3017E
3017F

3019

3010
3011
3011B
3014

3025
3026

3029

3034
3035
3036

3040
3040B

3046E
3046

3049

3050B

1914 - 1927

1909 - 1913

1914 - 1927

1909 - 1913

1909 - 1913

1909 - 1916
1917 - 1927

1909 - 1913
1914 - 1927

1912 - 1927

By Area

Cylinder upper outlet connection bolts 7/16"

Cylinder upper outlet connection bolts 7/16"

Cylinder water inlet connection bolts

Cylinder water inlet connection bolts

Screw ?
Screw ?

Freeze plug

Bolt / Nut
Cap Screw
Cap screw

Bolt / Nut

Connecting rod cap bolt
Connecting rod cap Nut

Wrist pin bolt

Crankshaft Bearing Bolt
Crankshaft Bearing Nut
Crankshaft Bearing Bolt

Crankshaft pulley starting Pin
Crankshaft pulley starting Pin

camshaft bearing set screw
camshaft bearing set screw

Camshaft gear dowel pin

Camshaft gear lock nut

7/16"

7/16"

172"

3/8"
3/8"
3/8"
3/8"

3/8"
3/8"

3/8"

172"
172"
172"

3/8"
3/8"

7/16"
7/16"

3/8"

15/16" ?

15/16" ?

11/2"

112"

7/8"
11/16"

17/32"

on

11/16"

61/16"

41/32"

23/4"
2 3/4"

5/8"
5/8"

7/16"

14

14

14

14

pipe
16
16
16
24

24
24

24

20
20
20

20
20

Domed Hex

Domed Hex

Hex

Domed Hex

Hex
Domed Hex
?

Hex
Hex

Hex

Square
Hex

Square

Hex
slotted

Special

Special thick head

Special thick head

square drive hole

Use 1-4808 & 1-4808D or 2515

Use 1-2722 & 1-2722B or 1-3362 & 1-
2515

Drilled
Castle - 5/8"?

Drilled head, must be safety wired

Drilled - front/middle bearing - integrated
washer
Castle (can use 2551B or 2568)

Drilled - rear bearing - integrated washer

For 3" pulley
For 3 1/2" pulley Flange 1/2"-20

kP W W
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Valves

Crankcase

Engine
Compartment

Valve Cover

3051

3057

3072
3074C

3073
3074
3074B

3075
3075B
3076C
3078
3078B
3078C
3079

3080E
3080

3101B
3101 C/D
3103

3088B

3088C

3088D
3088E

3110WN

3112
?

3112B

3115

1909 - 1921
1922 - 1927

1909 - 1921
1922 - 1927

1909 - 1912
1913 - 1927

1912 - 1924
1925 - 1927

1909 - 1927

1909 - 1927

1911 -1912
1912 - 1920
1912 - 1920
1921 - 1927

Small timing gear key

Valve pin

Bolt
Bolt

Crankcase Arm Bolt - Side
Crankcase Arm Bolt - Top
Crankcase Arm - Nut

Crankcase front spring clip
Crankcase front spring clip
Crankcase front bearing and spring
clip nut

Crankcase Front Bearing Bolt
Crankcase Front Bearing Bolt

LW
Oil cock

Qil Plug
Qil Plug

Crankcase lower reinforcement
Crankcase lower reinforcement
Crankcase Lower Cover Bolt

Engine Pan and Hood Shelf Bolt -
Front

Engine Pan and Hood Shelf Bolt -
Rear

Engine Pan and Hood Shelf Bolt
Engine Pan and Hood Shelf - Nut

Wing nut for cylinder valve cover
Cylinder Valve cover Stud
Cylinder Valve cover Nut
Cylinder Valve cover Bolt

Rivet

By Area

7/64"

3/8"

3/8"
3/8"
3/8"

7/16"
7/16"
7/16"
7/16"
7/16"
7/16"

1/8"

5/16"
5/16"
5/16"

1/4"

1/4"

1/4"
1/4"

3/8"
3/8"
3/8"
3/8"

17/32"

1"

21/4"

13/16"

7/8"
7/8"

7/16"

31/4"

35/8"

2 29/32"

2 29/32"

24

24
24
24

18

20

20

20
20

Hex

Hex
Hex
Hex

Hex

Hex
Hex

slotted
hex

Hex

Carriage

Carriage

Carriage
Hex ?

wing nut
Hex
Hex
Hex

holds valve spring seat in place

Drilled
Drilled

Drilled
Drilled
Castle

7/16" hole drilled for top cap bolts
7/16" hole drilled for top cap bolts
Castle

Drilled
Drilled

brass

Use 2532
13 holes - for 3 dipper

17 holes - for 4 dipper
13 for 3 dipper pan

1" of threads

1" of threads

1" of threads old # 1128
used with B,C, & D

crankcase rivet?

A NN

NN N PP

1 set
1 set
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Commutator

Magneto /
Flywheel

Transmission

3162
3162B

3162DT

3176

3207

3220

3210

3252

3254
3255B
3260
3260A
3260B
3260 E1
3260 E2
3260 E3

3261B
3261C

3266

3270

3271

3278

3301RIV

3305
3305L

3306RIV
3325RIV

3315

3318

1912 - 1919
1919 - 1927

1919 - 1927

1912 - 1916

1909 - 1927

1909 - 1927

1917 - 1925
1909 - 1917
1926 - 1927
1909 - 1912
1913 -1914
1915-1917

1911 - 1927

Commutator case support bolt

Commutator case support bolt

Commutator case support bolt

Oiler
Timer Brush Cap Pin
Commuter Lock Nut

Nut

Magneto Coil Support Bolt

Magnet Bolt
Magnet Bolt Washer

Magnetic Field Coil Contact Assy
Magnetic Field Coil Contact Assy
Magnetic Field Coil Contact Assy
Magnetic Field Coil Contact Assy
Magnetic Field Coil Contact Assy
Magnetic Field Coil Contact Assy

Nut
Washer

Fibre Screw
Flywheel to Crankshaft Bolt
Flywheel Dowel Pin

Magnet Clamp Screw

Transmission Reverse Drum Rivet
Transmission Brake Drum Rivet
Transmission Brake Drum Rivet

Transmission Slow Speed Drum Rivet

Transmission Driving Plate Rivet
Triple Gear Pin / Rivet

Transmission Driven Gear Key

By Area

3/8"
3/8"

3/8"

1/8"

9/16"

#10

3/8"

3/8"
7/8"

1"?
1"?
1"?
1"?
1"?
1"?

?

7/16"

15/32"

#1472

7/32"
7/32"
7/32"

7/32"
1/8"

3/16"

21/4"
49/16"

49/16"?

13/32"

13/16"

112"

1/2"

13/16"

13/16"

2 25/32"

7/8"
3/4"
7/8"

7/8"
5/8"

13/16"

24
24

24

18

16

16

14?

24

Hex

Hex

Hex

Hex

Hex

Hex

Hex

Hex
Hex
Hex
Hex
Hex
Hex

Hex

slot

flat 60 deg
flat 60 deg
flat 60 deg

flat 60 deg
flat 60 deg

Head 3/16" thick - for cars with
generators

Head 3/16" thick - for cars with
generators - Distributor

brass - threads in

brass or copper?

Drilled for safety wire. Can use 3371

Drilled?
25/64" hole

?
?

holds contact assembly in?
Drilled head
Align crankshaft / flywheel

14 x 24 or 1/4" x 24 - brass

Stainless Steel
Stainless Steel may be 3311RIV
Stainless Steel

Stainless Steel

16
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3323
3323B

3333

3334

3337 12
3337B
3338

3342

3362
3362B

3367

3371
3372
3375

3384

3403
3403B

3405

3406C

3408

3409

3411

3419
3419B

3420

3421

1909 - 1925
1926 - 1927

1909 - 1925

1926 - 1927

1913 - 1927

1909 - 1914

1909 - 1925
1926 - 1927

Transmission Driving Plate Screw
Transmission Driving Plate Screw

Transmission Clutch Disk Drum Key

Transmission Clutch Disk Drum Set
screw

Transmission Clutch Finger Screw
Transmission Clutch Finger and
Screw

Clutch Finger Pin with head

Transmission clutch spring support
pin

Bolt and nut
Nut

Transmission cover door screw / bolt

Bolt
Bolt & nut

Screw / bolt

Transmission cover to block cap
screw

Clutch Lever Screw
Nut

Clutch Lever Pin
Clutch release fork pin
Key

Clutch release fork screw
Clutch Lever Clevis Pin

Low Band Adjusting Screw
Low Band Adjusting Screw

Low Band Adjusting Screw Lock Nut

External Band Adjuster Set

By Area

3/8"
3/8"

3/8"

3/8"
3/8"
11/32"

5/16"

3/8"
3/8"

5/16"

3/8"

7/16"

3/8"
3/8"

1/4"

1/4"

3/8"

5/16"

3/4"
3/4"

3/4"

13/16"
?

3/4"

3/4"

?

15/8"

23/8"

11/8"

1/2"

13/16"

11/2"

15/16"

13/16"

13/16"

?

13/16"

1"

31/8"
2

16
16

24
24

24
24

18

16

14

24
24

16
16

16

Hex
Hex

hex

slot-no head

?

?

round head,
slotted

Hex

Hex

Hex
Hex

Button head

Hex

Can Use 3371

may be square or hex

Use 1-2722 & 1-2722 B
Use 2515

Many people replace this with a hex
headed bolt.

What is this?

Use 1-2722 & 1-2722 B or 3362 & 2515

Use 3072

Can use 3016

Used for clutch adjustment

Attaches clutch lever to clutch shaft

Can use 3405

attach slow speed connector to clutch
lever Use 2564

For bands with detachable ears

set of two with nuts/shafts/etc - for
reverse and brake

(2]
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Pedals

Hand Brake

Steering

3421B
3421C

3422B

3426

3429
3437 1909 - 1925
34378 1909 - 1927
3437C 1926 - 1927
3441

3443
34438

3445
3446

3447B
3447E

3448RIV

3452

3452B

3456B

3457

3459

3461

3466

3467 1920 - 1927
3467E 1909 - 1920

3472
3472B

3502 1918 - 1927

Rivet
Rivet

Band Rivet

Band Adjusting Nut

Slow speed notch pin
Pedal Support Bolt
Pedal Support Nut
Pedal Support Bolt
Pedal Pin

Clutch Pedal Support Bolt
Clutch Pedal Support Bolt Nut

Slow speed Connection
Nut

Slow speed Connection Clevis Pin
Slow speed Connection Clevis

Brake Quadrant Rivet Set

Bolt

Nut

Hand Brake Lever Pin

Key

Hand Brake Lever Pawl Pin

Hand Brake Release Handle Rivets
Hub Brake Lever Pin

Hub Brake Lever Clevis
Hub Brake Lever Clevis

Brake Rod Support Bracket Bolt
Brake Rod Support Bracket Nut

Screw - Steering wheel rim to spider

By Area

3/16"
?

9/64"

7/16"

1/4"

3/8"
3/8"
3/8"

3/8"
3/8"

5/16"
5/16"

5/16"
5/16"

5/16"
5/16"

7/16"

5/16"
5/16"

1/4"
1/4"

#10

3/8"
?

1/2"

15/16"

?

112"

1"

112"

?

15/16"..

13/16"

13/16"

118"
1/2"?

3/4"

20

24
24
24

24
24

24
24
24
24

24
24

24
24

20
20

notched hex

Castle

Hex
Hex

L bend
Hex

Hex

Castle

flat

Carriage
Hex

Oval head

Iron
Iron

Brass - package of 25. Enough for all
three bands.

notch fits band adjusting nut washer

Can Use 2515

Use 3405

2
Use 2503F

Drilled - instead of brake quadrant rivet
set?

Use 2574

Stepped

Use 3405

Use 3447
Use 3447

wood screw

i
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By Area

3502BR 1909 - 1912 Screw - Steering wheel rim to spider ~ #10 3/4" Oval head
3502 1913 - 1917 Screw - Steering wheel rim to spider ~ #10 3/4" Oval head
Screw to hold steering gear cover #6 9/32" 32 Round
3507R 1909 - 1914 Steering gear case brass rivet
3509RBR 1909 - 1915 Steering Quadrant to column rivet .166" 2"
3509RBO 1909 - 1915 Steering Quadrant to column rivet .183" 11/2"
3509RST 1915 - 1927 Steering Quadrant to column rivet .155" 13/8"
3511 1913 - 1927 Steering Wheel Nut 15/16" ? Hex
3511LC 1906 - 1914 Steering Wheel Nut 15/16" ? Hex
3511B 1915 - 1927 Steering Wheel Nut 15/16" ? Hex
3511 1916 - 1927 Steering Wheel Nut 15/16" ? Hex
Bolt for mounting steering column to Oval head
35138 1909 - 1910 . 9 9 5/16" 11/4" 18 /counter
the firewall
sunk
3513BB 1911 - 1912 Bolt _for mounting steering column to 5/16" 112" 18 Oval head
the firewall counter sunk
35138C 1913 - 1923 Bolt for mounting steering columnto g, ¢ 112" 18 Carriage Bolt
the firewall
3513BD 1923 - 1927 Bolt for mounting steering columnto g, ¢ 11/2" 18 Carriage Bolt
the firewall
3514 Nut 5/16" 18 Hex
3516C 1912 - 1921 Steering Column Shaft 1/2" 20
3516D 1921 - 1925 Steering Column Shaft 1/2" 20
3516E 1926 - 1927 Steering Column Shaft 1/2" 20
3518 1909 - 1927 Steering Gear Pinion 5/8" 11 or 18
3518B 1921 - 1927 Steering Gear Pinion 5/8" 11 or 18
3520 Steering Wheel Key 3/16" 21/32"
3523 Steering Post Castle Nut 1/2" 20 Castle

3529 Spark and Throttle Rod pin 3/32" 9/16"

Brass wood screw

Stainless steel wood screw

slotted head - keeps steering gear cover
from rotating after being screwed on.

Brass

Brass - length cut to size as needed

Macs catalog (3510B) lists these as 5/32"

diameter

Brass - length cut to size as needed -
oversize

Steel - Macs catalog (RV25) lists these
as 5/32" diameter by 1 5/16"

Steel High crowned
Brass Low crowned
Brass High crowned
Chrome High crowned - accessory

3513MB is the bolt/nut set - possibly 1
5/16" long - brass

Can Use 4805B - possibly 1 9/16" long -
brass. The 1911 - 1912 year actually
used 3 of the 3513B bolts and 1 of these
longer bolts

Can Use 4805B - possibly 1 9/16" long -
steel

Can Use 4805B - possibly 1 9/16" long -
steel

Brass or steel - 1/4" x1/2"?

Drilled - 4:1 gear ratio - what else is
different

Drilled - 4:1 gear ratio

Drilled - 5:1 gear ratio

short pins - 2 used in later years?
long pin, use 2 of short in later year?

square key 3/16"

Can use 2551B - holds on steering ball
arm

PR R e
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By Area

what is this and how many? Does it have
to do with the steering rod throttle lever,

- " ?
3537 el = =2 32 bolt on style see 6927 it appears to have ’
a bolt/nut
3540 Steering Bracket Bolt 3/8" 21/4" 24 Hex drilled 1
3541 Steering Bracket Bolt 3/8" ? 24 Hex drilled 2
2515 Steering Bracket Nut 3/8" 24 Castle 3
3548 Steering Gear Ball Arm Key ? ? Woodruff 1
Body / Firewall /
Dash
3602D Body Bracket to Sill Bolt 7/16" 29/32" 20 6
3602E Body Bracket to Sill Bolt 7/16" 11/32 20 6
3602F Nut 7/16" 20 Castle Can Use 2719 6
Screw to mount firewall to frame Brass. Also used to mount side lamp
3639MB 1909 - 1910 brackets 1/4" 15/16" 28 oval brackets to the firewall - Macs lists length 4?
as11/4" 5/16" - 187
? 1909 - 1910 Nut 1/4" 28 hex Brass 5/16" - 187 4?
3645 1911 - 1916 Bolts to mount firewall to brackets 5/16" 15/16" 18 Carriage? Used with 3640-41 brackets 4
? 1911 - 1916 Nut 5/16" 18 hex size is questionable. 4
3652 1911 - 1916 Bolt for mounting firewall to bracket 5/16" 3/4"? 18 Carriage Used with butterfly bracket 4
? 1911 - 1916 Nut 5/16" 18 Square Can use 4805C 4
3634DBMB 1909 - 1911 Dash bracket mounting screw and nut round head Brass - for mounting 3634DB 13 pieces
Dash bracket mounting screw and nut Brass - for mounting 3634DW or .
3635MBR 1909 - 1914 set round head 3635DWBR 8 pieces
3635MS 1912 - 1914 SD:tSh bracket mounting screw and nut round head steel used for mounting 3635DWS 8 pieces
3657MB 1009 - 1011 screw and nut set 4" 15/16" 28 oval :::jvz” for mounting sidelight brackets o,
3657MS 1011 - 1914 screw and nut set 14" 15/16" 28 oval ziees\:a”for mounting sidelight brackets to 2
3931 1909 - 1916 Nut for mounting oil lamps 3/8" 24 castellated brass painted black ?
Dash to Body bracket to frame Bolt 5/16" 718" 24 Hex Drilled 2
Nut 5/16" 24 Castle 1/2" 2
3666 Bolt 1/4" 1" 20 Hex 2
3667 Nut 1/4" 20 Hex 3/16" x 1/2" 2
Springs
3809 1909 - 1919 Front Spring Clip Nut 1/2" 20 Castle Can Use 2568 2
3809B 1919 - 1927 Front Spring Clip Nut 9/16" 18 Castle 1/2' - 20? 2

3811 Front Spring Tie Bolt 5/16" 2 3/16" 24 Square Head 5/16' Thick and 9/16" square 1



Starting Crank

3811C
3811N

3813F
3813BF
3813B
3813B-OR

3815

3818
3818B

3819
3819B

3821
3821B

3833
3833
3834

3837
3838B
3838N

3840R
3840BR
3840B
3840B-OR

3841B

3843
3843B
3845

3847
3847B
3847R

3848
3848B
3847R

3851
3852
3852B

1909 - 1912
1913 - 1916
1917 - 1922
1923 - 1927

1909 - 1927

1909 - 1915
1919 - 1927

1909 - 1915
1919 - 1927

1909 - 1919
1919 - 1927

1909 - 1927
1922 - 1927

1909 - 1925
1926 - 1927
1909 - 1927

1909 - 1912
1913 - 1916
1917 - 1922
1923 - 1927

1909 - 1927

1909 - 1925
1926 - 1927
1909 - 1927

1912 - 1915
1916 - 1927
1909 - 1912

1912 - 1916
1918 - 1927
1909 - 1912

Front Spring Tie Bolt
Front Spring Tie Nut

Front Shackle, May West type
Front Shackle, Figure 8 type
Front Shackle, L type

Front Shackle, U type

Front Spring Shackle/Hanger Nut

Front Spring Perch - Right
Front Spring Perch - Right

Front Spring Perch - Left
Front Spring Perch - Left

Front Spring Perch Nut
Front Spring Perch Nut

Rear Spring Clip
Rear Spring Clip
Rear Spring Clip Nut

Rear Spring Tie Bolt
Rear Spring Tie Bolt
Rear Spring Tie Nut

Rear Shackle, May West type
Rear Shackle, Figure 8 type
Rear Shackle, L type

Rear Shackle, U type

Rear Spring Hanger Nut

Rear Spring Perch
Rear Spring Perch
Rear Spring Perch Nut

Front Spring Clamp Bolt
Front Spring Clamp Bolt
Front Spring Clamp Rivet

Rear Spring Clamp Bolt
Rear Spring Clamp Bolt
Rear Spring Clamp Rivet

Clip
Bolt
Nut

By Area

5/16"
5/16"

7/16"
7/16"
7/16"
7/16"

7/16"

5/8"
5/8"

5/8"
5/8"

5/8"
5/8"

7/16"
7/16"
7/16"

3/8"
3/8"
3/8"

7/16"
7/16"
7/16"
7/16"

7/16"

11/16"
11/16"
11/16"

1/4"
1/4"

1/4"
1/4"

9/16"
3/8"
3/8"

21/2"

2 15/16"
31/16"

39/32"

24

20

18
18

18

18

18
18

20
20
16

16
16

16
16
20
20

20
20

18
24
24

Square
Square

Drilled
Drilled
Drilled
Drilled

Castle

Drilled
Drilled

Drilled
Drilled

Castle
Castle

Castle

Square
Square
Square

Drilled
Drilled
Drilled
Drilled

Castle

Castle
Square?

Square?

Square?
Square?

Head 9/16" square
9/16" Square

can use 3813BRE for non-original
Can Use 2719
Use as general guide for the year, check

parts identification book

Use as general guide for the year, check
parts identification book

15/16"?
Tapered bottom 15/16"?
Drilled - U shaped

Drilled - U shaped - for 9 leaf spring
Can Use 2548 or 3809B

3/8'x 1/2"?

can use 3840BRE for non-original
Can Use 3815

Drilled - perch is angled and extended
Drilled - perch at backing plate

Low profile

Clamp w/ bolt and nut

Clamp w/ bolt and nut

Clamp w/ bolt and nut
Clamp w/ bolt and nut

Drilled

=
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Radiator

Fan

3902

3905
3905SN

3926

3929
3929B
3929B-2
3929C
3929P
3931

3932

3932A
3932C
3932D
3934

3945 Bolt

3945 Nut

3947
3947N

3961B
3966
3966B
3966C
3986
3968
3970

3973
3973B

3980

3984
3985

1909 - 1922

1909 - 1916
1917 - 1925
1926 - 1927

1909 - 1916

1909 - 1922

1911
1923 - 1925
1926 - 1927

1916 - 1927
1916 - 1927

1926 - 1927

1909 - 1920
1909 - 1920
1921 - 1925
1926 - 1927
1920 - 1927
1909 - 1925
1909 - 1919

1909 - 1920
1909 - 1920

1921 - 1927

Starting Handle Bolt

Starting Crank Ratchet Pin
Snap on Crank Pin

Radiator cap

Radiator Mounting Stud
Radiator Mounting Stud
Radiator Mounting Stud
Radiator Stud Nut
Radiator Stud Plate Nut
Radiator Stud Nut

Radiator Support Rod

Radiator Support Rod
Radiator Support Rod
Radiator Support Rod
Radiator Support Rod Nut

Radiator Hose Clamp Bolt
Radiator Hose Clamp Nut

Radiator Shell mounting Bolt
Radiator Shell mounting Nut

Radiator Apron Screw

Fan Blade Rivet

Fan Shaft

Fan Shaft

Fan Shaft

Fan Shaft Nut

Fan Bracket Bolt

Fan Shaft Grease Cup

Fan Adjusting Bolt
Fan Adjusting Nut

Fan Pulley Plug

Fan Blade Screw
Fan Blade Lock Washer

By Area

172"

5/16"
5/16"

3/8"
3/8"
3/8"
3/8"
3/8"
3/8"

3/8"

3/8"
3/8"
3/8"
3/8"

#10
#10

1/4"

5/32"
7/16"
7/16"
7/16"
7/16"
172"

7/16"

3/8"
3/8"

1/4"
1/4"

4 5/8"

15/8"

27/16"
27/8"
31/2"

20 3/4"

20 3/4"
19 1/2"

1"

1/2"

3/8"

41/4"
33/4"
43/8"

23/8"

113/16"

1/2"?

20

18

24
24
24
24
24
24

24

24
24
24
24

24
24

20

20
20
20
20
20
20

24
24

20

Oval?

Button

None

None

None
Castle
Rectangular
Castle

Hex

Round /
Slotted

flat / slotted

square

round

Round
special
special
special
Castle

?

Grease Cup

Hex
Hex

no head,
slotted

Round
locking

17/16"?
Accessory

Whole variety of these will not be
specified here.

Drilled one end, threaded both ends
Drilled one end, threaded both ends
Drilled one end, threaded both ends

located in frame
Brass

for cars with wood firewalls, from dash to
radiator

torpedo Roadster

metal firewall

metal firewall
can use 3066B

or 3/16" x 1" Stove bolt & nut
7/16'

with flat washer

steel
Drilled
Drilled
Drilled
Use 2719

for belt tension pulley

Functions as a nut

Can Use 3066B

Grease plug - Brass

Attach fan blades to hub
Use 3261C

NNNDNN
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Exhaust /

Muffler
3060B
3061

3066

3066B
3066C2

4025CIB
4025STB
4025CIB

4026CL

4030
4030B
4031

4033
4035
4041
4041B
4061C

Carburetor
4130
4130B

4130GEN

4130NOGEN

There are a bunch of carburetor threaded components, some

6208
6208B
6210
6211
6212
6213
6213B
6214B
6215

1917 - 1921
1921 - 1927

1909 - 1917
1918 - 1921

1909 - 1927
1909 - 1927

1919 - 1927

1909 - 1918

By Area

Exhaust manifold 17/8"

Exhaust Pipe Packing Nut 17/8"

Exhaust manifold clamp stud 3/8" 3 1/4"
Exhaust manifold clamp nut 3/8"

Exhaust manifold clamp stud 3/8" ?

Muffler to Frame Mounting Bolt
Muffler to Frame Mounting Bolt
Muffler to Frame Mounting Nut

Muffler Clamp

Muffler Bolt rods 5/16" 13 5/8"
Muffler Bolt rod 5/16" 14"
Nut 5/16"

Bolt & Nut 5/16" 113/8"
Washer 1/4"

Bolt & Nut

Bolt & nut

Screw ? ?
Carburetor to Manifold Bolt ?

Carburetor to Manifold Nut ?

Carburetor to Manifold Standout Bolt  ?

Carburetor to Manifold Standout Bolt  ?

18
18

16/24

24
24

18

18

18

Hex

No head

Hex

Hex
Hex
Castle

none
none
hex

Hex

Hex
Hex

Hex

Hex

Special / Brass

Threaded both ends - 16 threads into
block

9/16"

Nickel head?

drilled - for cast iron muffler
drilled - for steel muffler

Mac number, threaded both ends
threaded both ends
Use 3446 or 2503F

Use 1-4819B & 1-4819D or 3514

Use 1-2722 & 1-3066B
Use 1-3074 & 1-3074B or 2515

Cabruretor accessory stand-out bolt.
Extra long special bolt that makes getting
a wrench to the carburetor easier when
installing it or removing it. This is for a car
with a generator. Not for use with
vaporizer carburetors

Carburetor accessory stand-out bolt.
Extra long special bolt that makes getting
a wrench to the carburetor easier when
installing it or removing it. This is for a car
without a generator.

listed below. This area should be expanded and separated by general, and specific carburetor types.

Nut

Nut

Pin

Screw

Seat

Needle Assy
Needle Assy
Spray nozzle
Plug

ECEESEESEEN]

blue color just not looked at yet
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By Area

6216 Drain plug ?
6217 Screw ?
6220 Inlet needle ?
6221 Valve body ?
6151 Valve body ? Brass
6154 1913 - 1926 Carburetor Inlet Elbow ? Brass
6161 Needle Assy ?
6161B Needle Assy ?
6162 Nut ?
6163 Nut ?
6163B Nut ?
6165 Sleeve ?
6165B Nut ?
6166 Pin ?
6169 DrainPlug ?
6170 Screw ?
6171 Stop Assy ?
6172 Seat ?
6173 Shaft Assy ?
6210/12 Float valve 3/8" 16 3/8-16 or 7/16-24
6245 Data plate rivet 1/16" 3/16"
6255 Screw ?
6263 Shaft Assy ?
6264 Screw ?
6265 Screw 3/64" 19/64"
6266 Lock washer 5/32"
6267 Screw ?
6271 Nut ? 3/4" Round head
6275 Screw 5/16" 18
6278 Nut ?
6283 Seat ?
6286 Nozzle ?
6291 Valve body ? Brass
6295 Elbow 1/8" NPT to the carburetor
6297B Bolt ?
6297C Nut ?
6304 Set screw ?
Float Needle Seat 1/4" 32
Adjust Needle seat 3/8" 24
Bowl Drain Nut 9/16" 24
Gas Inlet Threads 1/8" NPT use tap with length 1/2" to clean up
Coils and Coil
Boxes
4665-X Rivet 5/32" 5/16" Special blue color just not looked at yet
4805B Bolt 5/16" 3/4" 18 Carriage
4805C Nut 5/16" 18 Square 1/4" x 9/16"
4806B Eye bolt 3/8" 16
4806C Washer 3/8"
4806D Nut 3/8" 11/16" 16 Hex Use 2825B
4808 Bolt 3/8" 29/32" 16 Hex
4808B Bolt 3/8" 11/32" 16 Hex Use 3362

4808C bolt 1/4" 5/8" 20 Hex
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Starter

4808D
4808E
4817B
4819
4819B
4819C
4819D
4820
4820C
4864
4865
4866
4867
4868
4872
4873

4880
4881

5000B

5000BN
5005B
5005BN
5007N

5019 1919 - 1927
5020 1919 - 1927
5021
5023
5024
5025

5045
5052

5052B

5059 1919 - 1927

5060
5061

5062
5062B?

Nut

Nut

Nut

Bolt

Bolt

Nut

Nut

Bolt & nut
Bolt

Lock washer
Bolt

Nut

Washer
Lock washer
Lock washer
Bolt

Screw

Washer

Bolt

Nut
Bolt
Nut
Nut

Starter Drive head

Starter Drive Woodruff Key

Shaft

Starter Bendix shaft spring screw
Starter Bendix head spring screw

Washer / Locl

Screw
Bolt

Nut

Bendex Cover Screw

Screw
Screw

Starter Motor Mounting Screw

Lock Washer

By Area

3/8"
1/4"
7/16"
1/4"
5/16"
1/4"
5/16"

5/16"
5/16"
1/4"
1/4"
1/4"
1/4"
5/16"
5/16"

#12
#12

1/4"

1/4"
#10
#10
#12

5/16"
1/8"

5/16"
5/16"
5/16"
5/16"

#8
5/16"

5/16"

#14

#10?

3/8"
3/8"

11/4"
13/8"

3/4"

5/8'

1"

1/2"

1"

1"

1"?
1"-11/2"

3/4"

1/2"

20

20
32?
32

24

24

24
24

18

24

16

Hex

Hex?

Hex
Carriage
Carriage?
Hex?
Hex?

Carriage

Hex
Square

Flat Head
wood screw

Carriage

Hex
Carriage
Hex

Hex
Hex

Round
Square

Hex

Pan head

Round
?

Round

Use 2515
Use 3088E
3/8" x 11/16"?

Castle?
Castle?
Use 1-4808C & 1-4808E or 3088E

3/16" x 1/2"?

3/32" x 23/32"

Steel bright
or 1/4"

Special head /cut off on one side Coil
box mounting bolt

Coil box terminal bolts
Brass
For coil points

1/2"?
Rounded- extended tip - 1/2"?
Special / 2 tabs

Wood screw
Lead coated

Special/ shoulder // lead coated 9/16"?

size is questionable

Often changed to a hex bolt to make it
easier to mount
For 5062 Screw

0w A DMDADDAD
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Generator

5101B
5101C

5103B
5103C

5107TS 1919 - 1927

5108

5108R

5112

5113

5118

5058

5020
5101B
5101C
5113

5114
5116
5117

5123
5134

5130
5130S ?

5132BS ?
5132BW ?

5134B
5135
5136
5141
5141B

5142
5142B

Starter (or Generator) Band Screw
Starter (or Generator) Band Nut

Screw
Lock Washer

Starter Terminal Stud

Starter Brush holder assembly

Starter Brush holder assembly Rivet

Starter Terminal Nut

Generator/Starter Field Coil Screw

Starter yoke / field housing

Generator Mounting Bolt

Generator gear small key

Starter (or Generator) Band Screw
Starter (or Generator) Band Nut
Generator/Starter Field Coil Screw

Screw
Flat Washer
Flat Washer

Generator Terminal Bolt
Generator Terminal Nut

Generator Head
Screw

Screw
Lock Washer

Nut

Generator Oiler

Generator Pinion to Shaft Pin
Stud

Stud

Washer
Washer Lock

By Area

#10
#10

#10
#10

3/8"

#10

3/32"

3/8"

3/8"

#10

3/8"

#10
3/8"
3/8"

1/4"
1/4"

3/8"
#10

#6
#6

#10
1/4"
3/16"
#10
#10

1/4"
#10

1"
3/8"?

5/8"

1/4"

1/2" or 5/8"

2 15/16"

5/16" -3/8"

1"?

3/4"

1/4"

112"

24
24
32

16

32

16

16

32

24

32

26
26

24
32

32

32

28

32

Round
Square

Pan Head

Oval

Hex

Flat /
countersunk,
straight slot

Hex

Round

Carriage
Hex

Pan Head

Round

Hex

Oval
Oval/truss

or 3/16" for 5101 band
or 3/16" for 5101 band

For 5103 to 5118 & 5130 to 5145
For 5103B and others

used to attach battery cable

tapped holes in brush holders are 10/32

Attaches brush holder to end cap -
copper

Brass / Jam 5/8" wrench

Same number / type for starter. Pole
shoe screw

holes with tapped threads are 10/32

5/8" Head / 3/16" Thick
See Starter group
See Starter group

See Starter group
See Starter group

Brass 1/16" x 11/16"
Steel 1/16" x 11/16"

Brass
Copper Plated Steel

tapped mounting holes are 3/8-24
Attaching screw for 5130 or 5103

For 5132B to 5124
For 5132BS

5/16"

Nickle Plate?

Fiber

N
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20
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Battery

Spark Plugs

Lights

5145

5151
5151B
5151wW?

5181
5178
5184
5188
5189
5190
5191

5200/ 5201
5200 /5201

14mm-AD

6511HX
6511KX

65047 1926 - 1927
65047 1926 - 1927
65047 1926 - 1927

29X
339X
6580X

6592X Wire attaching screws

6393X

7810X

8028X Screw and nut
1154X

2449BX

2257BX

8891X

421X
753X
82X
66X

Generator Yoke / Field housing

Battery Clamp Bolt
Battery Clamp Nut
Washer / Lock

Terminal post nut
Cell cover

Cell cap

Battery terminal post
Battery terminal post
Battery terminal -
Battery terminal +
Battery terminal bolt
Battery terminal nut

Spark plug
Spark Plug

Adapter for spark plug

Headlight Assy
Headlight Assy

Headlight mounting bolt
Headlight mounting Nut
Headlight mounting washer

Nut
Nut
Screw
Plug
Bolt / nut
Bolt
Screw /nut
Bolt / nut
Screw
Screw
Cotter pin
Running board mounting bolt
" " Nut
" Lock Washer

Cotter pin
Cotter pin
Cotter pin
Cotter pin

By Area

#10

3/8"
3/8"
3/8"

5/16"
5/16"

172"
#8

172"

172"
172"

1"

1"

ECEENEESEEN)

3/4"
1/2"?

1"
3/4"
1"
1/2"

32

16
16

18
18

pipe

pipe

20
20

20

36

18
18

Carriage
Hex

Square

Castle

carriage
hex

Hex
Oval

Carriage
Hex

holes with tapped threads are 10/32

Cad plated 1/2"
Cad plated 9/16"

Base
Terminal end

1/2" pipe to 14 mm

Mounting post
Mounting post

Mounts headlights to headlight bar

conical washer

Use 2825B
Use 4817B

Fac # 421 / A23533
Fac # 753 / A23531
Fac # 82 / A23550
Fac # 66/ A23530

NN DN
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Ruckstell Parts

544X

88X
1164X
1094
TT1014
TT2461X
TT-8309-X

A20915
2431X

3111SX
31408X
3136SX
3143SX
3141SX

926X
78X

RUCKSTELL
PARTS // TRUCK
P-11

P-11A

P43
pP43?

2564

P-89

P-128

P-148A
P-148C

P-151A
P-151C

1913 - 1927

1913 - 1925
1926 - 1927

Cotter pin
Cotter pin
Cotter pin
Cotter pin
Cotter pin
Cotter pin
Rivet

Rivet

Rivet

Lock washer
Lock washer
Lock washer
Lock washer
Lock washer
Lock washer
Lock washer
Lock washer
Flat washer
Bolt

Bolt

Bolt

Bolt

Bolt

Bolt

Bolt

Nut

Shift lever knob
Shift lever knob

Differential casing bolt
Differential casing nut

Clevis pin for shift rod
Pinion gear (idler) pin set
Ring Gear Bolt

Shifter housing
Shifter housing

Housing Plug
Housing Plug

By Area

1/16"
3/32"
3/32"
1/8"

5/32"
3/32"
5/16"

1/4"

#10
#12
1/4"
5/16"
3/8"
7/16"
172"
9/16"

11/8"
11/4"

1/2"
5/8"
5/8"
11/4"
112"
1"
5/8"

7/8"

Round

Fac # 544/ A23515
Fac #88 / A23534
A23532

A23552

A23566-R

A23565

Special head

Brake quadrant
Frame

2584D

2550

Front bumper arm bracket to frame

use 3602E

Bumper rail end clamp

Rear bumper arm spacer, (Roadster)
Rear bumper arm spacer, (Coupe)
Rear bumper arm spacer, (Tudor, T.C.)
Rear bumper arm spacer, (Fordor)

Bumper rail center clamp bolt / use 3514

Bumper rail end clamp bolt / use 2549

authentic, no script

threaded adjustment hole
threaded adjustment hole

for P-148A
for P-148C



P-151D

P-158CP

P-158S1
P-158S2
P-158S3

P-158AS1
P-158AS2
P-158AS3

P-158BS1
P-158BS2
P-158BS3

1001

1002

1003
1003B
1004
1006
1012
1013
1014
1015
1016

1023

1029
1030
1034
1038
1042
1043 &B
1045
1049
1054

1055

1058
1060
1060B
1061
1066
1068
1072

1913 - 1925
1913 - 1925
1913 - 1925

1913 - 1925
1913 - 1925
1913 - 1925

1926 - 1927
1926 - 1927
1926 - 1927

Housing Plug
Spring tension adjustment plug

Mounting Bolt
Mounting Bolt
Mounting Bolt

Mounting Bolt
Mounting Bolt
Mounting Bolt

Mounting Bolt
Mounting Bolt
Mounting Bolt

TT Parts - Not looked at

right

left

axle housing
Use 2719
axle housing
axle housing
axle housing
shaft

axle shaft
axle shaft
axle shaft
axle shaft bearing
retainer

Use 1003
Use 2719

Use 1006

Drive shaft to worm
Threaded shaft of worm
Use 1014

worm roller bearing
Use 1015

worm thrust bearing
retainer

lining

brake shoe

Use 2507 / brake shoe
brake shoe

brake expander

brake expander link
brake rod support

axle housing

axle housing

Bolt

Nut

cap

Bolt

Plug

Axle
Cotter pin
Nut
Washer

Washer

Bolt.

Nut

Drive shaft
Bolt

Pin
Worm
Cotter pin
Screw
Nut

Pin

Rivet

Bolt

Nut
Expander
Clevis pIn
Clevis pin
Bolt

By Area

172"

3/4"

3/8"

3/8"
3/8"
3/4"
172"
3/4"
7/8"
5/32"
7/8"
7/8"

13/4"

2
1/4"

?
7/8"
?
?
7/8"

7/32"

3/16"
5/8"
5/8"
2
3/8"
2
1/4"

9/16"

11/16"
118"
11/16"

112"

1/2"

9/16"
?

1
2
19/16"

no

Pipe
24

24
24
Pipe
13
Pipe
14

14

14

14

18

20

flat - slotted

Hex
Hex

Hex

Square

Castle

Hex

?
Castle

Oval
Hex
Hex

Oval
Flat
Carriage

for P-148C
for P-148C

For P147 with brass body
For P147 with brass body
For P147 with brass body

For P158A / P147 with cast iron body
For P158A / P147 with cast iron body
For P158A / P147 with cast iron body

For P158C / P147 with cast iron body
For P158C / P147 with cast iron body
For P158C / P147 with cast iron body

1) 3/4" USS pipe thread // drain hole; 2)
3/8" x 24 flange hole?

Flange holes

Drilled

Castle

3/4" USS pipe thread// plug hole
Drilled head

29/32" x 1 1/4"
1/8'x 1 3/4"

1/16'x 31/32"

?

1/4" holes for pins?

732" 1 1/4"
Brass / Split

Castle
Drilled
Drilled
Drilled
Head Diameter = 1/2"

NWNMNDN D

P RPN N D

IN
o

NONNDNDN



1072B

1074
1075

1075B

1089
1092

1093

1094
1096

1096B

1098
1099
1107B
1108B
1108C
1108D
1111
1114
1114B
1116
1117
1161
1162
1164B
1166

Use 3088E / brake rod

support
rear radius rod (front)
Rear radius rod (rear)

Use 2507/rear radius rod

bolt
spring clip
spring tie

Use 1089/ spring tie bolt

spring tie bolt
spring clamp

Use 3514/spring clamp

bolt

Use 1015/ spring perch

Use 1014

Use 3811B

Use 2507
Frame rivets

Nut

Bolt
Bolt

Nut

Nut
Bolt

Nut

Cotter pin
Bolt

Nut

Nut

Cotter pin
Clamp & nut
Bolt

Bolt

Nut

Hub /TT
Bolt

Nut

Hubcap / Truck rear
Key

Bolt

Nut

Spring clip
Nut

Rivets

By Area

1/4"

5/8"
5/8"

5/16"
5/8"
5/8"
1/4"

37/8"
o

7/8"

20

18
18

18
18

18
18

20
20

24
24
18

Square

Hex
Hex

Castle

Castle
Hex

Hex

Hex

Special
Special
Hex

Carriage
Hex

Square
Square
Square

Castle
Round

Drilled 15/16'
Drilled

Drilled

Head slightly different than most bolts

Special

Large

Thick head

Drilled shaft

N OO AE N

N N NN



	By Area

